

**Urinary tract infection guidelines
UC Davis Children's Hospital**

Diagnosis of UTI

-Diagnosis of UTI is based on both:

1) urinalysis with pyuria (WBC>5/hpf) AND 2) urine culture with >50,000 cfu/mL pathogenic organism
(*Staphylococcus epidermidis*, *Lactobacillus* spp., *Corynebacterium* spp. are NOT pathogens)

-Treatment of asymptomatic bacteriuria (positive urine culture without symptoms or pyuria) is only indicated in pregnant women or prior to urologic procedures

-A urine culture must be collected appropriately

Children who are not toilet trained: Cath specimen

Children who are toilet trained: Midstream clean catch with appropriate cleaning

Children with indwelling catheters: Catheter must be removed and a new catheter placed prior to sending the urinalysis and urine culture

-A "test of cure" urine culture is not routinely recommended following treatment.

Antibiotic Treatment Table¹

Inpatient Treatment of UTI – PICU and Ward

| Age | Antibiotic and dosing | When to transition to oral antibiotic | Duration |
|--------------------------------|---|---|---|
| 0-2 months | <u>Cefotaxime</u> 50mg/kg/dose IV q8h OR <u>Ceftazidime</u> 50mg/kg/dose IV q8-12h Consider adding Gentamicin ² 2-2.5 mg/kg/dose q8h if child appears septic or has h/o ESBL organism | When afebrile, urine culture data is available, and CSF culture negative x 48-72 hours (if obtained) ³ | Uncomplicated UTI: 7-10 days Febrile UTI or pyelonephritis: 10-14 days |
| >2 months – 18 years | <u>Ceftriaxone</u> 50mg/kg/dose IV q 24hours (max:2000mg/dose) Consider adding Gentamicin ² 2-2.5 mg/kg/dose q8h if child appears septic or has history of ESBL organism If allergy to beta-lactams, consider: Levofloxacin ⁴ or TMP/SMX (Bactrim) depending on severity and prior cultures. These can be given orally if a child is tolerating PO. | When afebrile and urine culture data available ³ | Uncomplicated UTI: 7 days (Consider 3 day course in adolescent female) Complicated UTI⁵ or pyelonephritis: 10-14 days |

Inpatient Treatment of UTI – NICU

| Age | Antibiotic and dosing | When to transition to oral antibiotic | Duration |
|------------|---|---|---|
| Any | <u>Ampicillin</u> 50mg/kg/dose IV q 8-12h AND <u>Gentamicin²</u> dosing per peds pharmacy Use Meropenem 20-30mg/kg/dose IV q8-12h if infant positive blood/CSF culture for gram negative rod, or has prior history of ESBL organism. Meropenem requires approval from stewardship team. | When afebrile, urine culture data is available, tolerating feeds, and CSF culture negative x 48-72 hours (if obtained) ³ | Uncomplicated UTI: 7-10 days Febrile UTI or pyelonephritis: 10-14 days |

| PO antibiotic for transition (choose based on MICs) | Dose | Maximum amount per dose | Common formulations |
|---|--|-------------------------|--|
| Amoxicillin | 13-15 mg/kg/dose PO q8h | 500mg/dose | Suspension: 125mg/5mL, 200mg/5mL, 250mg/5mL, 400mg/5mL Tablet: 125mg, 250mg, 500mg, 875mg |
| Amoxicillin-clavulanate (dosed by amoxicillin component) | 10-13 mg/kg/dose PO q8h | 500mg/dose | Suspension: 125mg/5mL, 250mg/5mL Tablet: 250mg, 500mg |
| Cephalexin | 20-30 mg/kg/dose PO q8h | 500mg/dose | Suspension: 125mg/5mL, 250mg/5mL Capsule: 250mg, 500mg, 750mg |
| Trimethoprim-sulfamethoxazole (TMP-SMX; dosed by TMP component) | 4-6 mg/kg/dose PO q12h | 160mg/dose | Suspension: 200mg(SMX)/40mg(TMX)/5mL Tablet: SMX-TMP 400mg/80mg SMX-TMP 800mg/160mg |
| Cefdinir *Less preferred due to poor pharmacokinetics | 7 mg/kg/dose PO q12h | 300mg/dose | Suspension: 125mg/5mL, 250mg/5mL Capsule: 300mg |
| Levofloxacin ⁴ | 10 mg/kg/dose PO q12h if <age 5; 10 mg/kg/dose PO q24h if age ≥5 | 750mg/dose | Suspension: 25mg/mL -(may be difficult to obtain) Tablet: 250mg, 500mg, 750mg |

- 1- These guidelines do not apply to treatment of children with underlying urologic abnormalities (including neurogenic bladder, Grade 4-5 vesicoureteral reflux, or other anatomic abnormalities).
- 2- If gentamicin is initiated, please send peak and trough levels as per pharmacy. Recommend close monitoring of renal function. Please call the pediatric antimicrobial stewardship team if gentamicin is used for >48 hours.
- 3- For infants >1 month with bacteremia due to urosepsis, there is no evidence that a prolonged duration of parenteral antibiotics decreases chance of relapse. They can be transitioned to oral antibiotics once child is afebrile and repeat blood culture is negative x 48 hours. For infants <1 month, would recommend discussion with the pediatric antimicrobial stewardship team.
- 4- Levofloxacin is approved down to age 2 for treatment of UTI. It has been used in children <2 years of age when there are no other oral options. For any questions, please contact the pediatric antimicrobial stewardship team.
- 5- Examples of complicated UTIs include UTIs in the presence of renal calculi, immunocompromised hosts, severe illness with septic shock, etc.

Imaging

- Renal/bladder ultrasound is recommended by the AAP for all children <24 months presenting with first UTI.
- VCUG is not routinely recommended with first UTI unless abnormal renal ultrasound.
- If child remains febrile for >48-72 hours on appropriate therapy, consider repeat renal ultrasound or CT scan with contrast to evaluate for perinephric abscess.

Antibiotic prophylaxis

- Antibiotic prophylaxis has not been demonstrated to decrease the incidence of renal scarring. It is thus not recommended for healthy children, unless they are diagnosed with high-grade (grade 4-5) vesicoureteral reflux.

Pediatric Nephrology and Urology consultation

- In children with complicated or recurrent UTIs, consider consultation of Pediatric Nephrology or Urology for assistance with further evaluation or treatment.

References:

Roberts KB, Subcommittee on Urinary Tract Infection, Steering Committee on Quality Improvement and Management. Urinary tract infection: clinical practice guideline for the diagnosis and management of the initial UTI in febrile infants and children 2 to 24 months. *Pediatrics*. 2011 Sep;128(3):595-610.

Subcommittee on Urinary Tract Infection. Reaffirmation of AAP Clinical Practice Guideline: The Diagnosis and Management of the Initial Urinary Tract Infection in Febrile Infants and Young Children 2-24 Months of Age. *Pediatrics*. 2016 Dec;138(6).

Brady PW, Conway PH, Goudie A. Length of intravenous antibiotic therapy and treatment failure in infants with urinary tract infections. *Pediatrics*. 2010 Aug;126(2):196-203.

Hewitt IK, Pennesi M, Morello W, et al. Antibiotic Prophylaxis for Urinary Tract Infection-Related Renal Scarring: A Systematic Review. *Pediatrics*. 2017 May;139(5).

McMullen JA, Mahant S, DeGroot JM, et al. Predictors of long length of stay in infants hospitalized with urinary tract infection. *Hosp Pediatr*. 2014 Sep;4(5):291-7.

Schroeder AR, Shen MW, Biondi EA et al. Bacteraemic urinary tract infection: management and outcomes in young infants. *Arch Dis Child*. 2016 Feb;101(2):125-30.

Tzimenatos L, Mahajan P, Dayan PS, et al; Pediatric Emergency Care Applied Research Network (PECARN). Accuracy of the Urinalysis for Urinary Tract Infections in Febrile Infants 60 Days and Younger. *Pediatrics*. 2018 Feb;141(2).